
Environmental Science and Engineering

Han-Yong Jeon   Editor

Sustainable 
Development 
of Water and 
Environment
Proceedings of the ICSDWE2021



Environmental Science and Engineering

Series Editors

Ulrich Förstner, Buchholz, Germany

Wim H. Rulkens, Department of Environmental Technology, Wageningen,
The Netherlands

Wim Salomons, Institute for Environmental Studies, University of Amsterdam,
Haren, The Netherlands



The ultimate goal of this series is to contribute to the protection of our environment,
which calls for both profound research and the ongoing development of solutions
and measurements by experts in the field. Accordingly, the series promotes not only
a deeper understanding of environmental processes and the evaluation of
[...]
exert a remarkable financial burden on the wastewater treatment facilities because it
usually involves major process modifications/upgrades to the WWTPs (Bashar et al.
2018; Headworks International 2018).

Biological nutrient removal (BNR) processes use microorganisms under different
environmental conditions to remove nutrients from aqueous waste streams
(Tchobanoglous and Burton 1991; United States Environmental Protection Agency
2007a). Some BNR technologies can remove only TN or TP, whereas, others are
able to remove both. Modified Ludzack-Ettinger (MLE) process, A2/O process, step
feed process, Bardenpho process (4-stage), modified Bardenpho process (5-stage),
sequencing batch reactor (SBR) process, modified University of Cape Town (UCT)
process, rotating biological contactor (RBC) process and oxidation ditch are common
BNR systems (United States Environmental Protection Agency 2007a). If the BNR
system has an aerobic zone for nitrification and an anoxic zone for denitrification
it can remove TN; whereas, the BNR system that has an anaerobic zone free of



5 Comparison of the Full-Scale Municipal Wastewater Treatment … 49

dissolved oxygen and nitrate, can remove TP (United States Environmental Protec-
tion Agency 2007a; Water Environment Federation (WEF) and American Society
of Civil Engineers (ASCE)/Environmental and Water Resources Institute (EWRI)
2006).

Target effluent concentrations, cost and other factors should be considered in
choosing the most appropriate system/process for a particular facility. Cost esti-
mating forWWTPconstruction/upgrade projects is aworldwide priority and is useful
for forecasting its future economic needs (Jafarinejad 2017, 2019, 2020; Arif et al.
2020). On the other hand, nowadays, there is an increasing interest for application of
membrane bioreactor (MBR) to treatwastewater. Studies on full-scaleMBRs demon-
strate that theMBR-based systems can efficiently/stably treat wastewater (Xiao et al.
2019). Limited information can be found in the literature on integration of modified
Bardenpho (5-stage BNR) process with MBR in a full-scale municipal WWTP. In
addition, to the best of author’s knowledge, there is no information in the litera-
ture on the effect of different average influent wastewater flow rates on the total
project construction, operation labor, maintenance labor, material, chemical, energy
and amortization costs of the full-scale municipal WWTPs consisting of modified
Bardenpho process with MBR. This study intends to analyze and compare the costs
of WWTP configurations consisting of modified Bardenpho with and without MBR
for different average influent wastewater flow rates.

5.2 Materials and Methods

5.2.1 The Characteristics of Influent Wastewater

Wastewater characteristics of an advanced wastewater treatment facility in Florida
(Sedlak 1991) was used to base the research on an actual case for economic anal-
ysis. The characteristics of influent wastewater are listed in Table 5.1. Note that
the influent biochemical oxygen demand (BOD), influent suspended solids (SS) and
total Kjeldahl nitrogen (TKN)were obtained from Sedlak (1991). The author consid-
ered/assumed reasonable values for the other parameters to analyze the costs. The
average observedmixed liquor suspended solids (MLSS) concentration in the facility
was 4,090 mg/L (Sedlak 1991), which 4,000 mg/L was used as the design value in
this study.

5.2.2 Description of WWTP Consisting of Modified
Bardenpho Process

The modified Bardenpho process (5-stage) is similar to the Bardenpho process (4-
stage) with the addition of an anaerobic zone ahead of the 4-stage process to achieve



50 S. Jafarinejad

Table 5.1 The characteristics of influent wastewater

Parameter Unit Value

Average, minimum and maximum influent flow m3/d (MGD) 15,142 (4)

Suspended solids (SS) mg/L 250

Volatile solids % 75

Biochemical oxygen demand (BOD) mg/L 270

Soluble BOD mg/L 95

Chemical oxygen demand (COD) mg/L 600

Soluble COD mg/L 360

Total Kjeldahl nitrogen (TKN) mgN/L 43

Soluble TKN mgN/L 28

Ammonia mgN/L 25

Total phosphorus (TP) mgP/L 8

pH Standard units 7.6

Settleable solids mL/L 10

Nitrite mgN/L 0

Nitrate mgN/L 0

Non-degradable fraction of VSS % 40

Average summer temperature °C 28

Average winter temperature °C 17

phosphorus removal. In other words, this biological process consists of five distinct
stages: anaerobic/first anoxic/first aerobic/second anoxic/second aerobic. A nitrate-
rich liquor is recycled from the first aerobic zone, designed for complete nitrifica-
tion, to the first anoxic zone. The return activated sludge (RAS) is recycled from
the secondary clarifier to the beginning of the anaerobic zone/stage. The modified
Bardenpho process is used to remove both TN and TP (United States Environmental
Protection Agency 2009; United States Environmental Protection Agency 2007a;
United States Environmental Protection Agency 2008; Esfahani et al. 2018) and its
performance in TN and TP removals is respectively excellent and good (Esfahani
et al. 2018).

The schematic process flow diagram (PFD) of the proposed WWTP consisting
of modified Bardenpho (WWTP-A) is demonstrated in Fig. 5.1. The wastewater
processing train consists of preliminary treatment (screening and grit removal),
primary clarification, modified Bardenpho process (5-stage BNR), secondary clar-
ifier, filtration, and ultra-violet disinfection; whereas, the sludge processing train
includes sludgeflotation thickening, anaerobic digestion, belt-filter press, andhauling
and land filing. It has been reported that waste activated sludge (WAS) can be thick-
ened in dissolved air flotation units, can be mixed with the primary sludge or gravity
thickened primary sludge, and then can be stabilized in anaerobic digesters (Sedlak
1991; Zahreddine 2018). In this study, WAS and primary sludge are mixed and



5 Comparison of the Full-Scale Municipal Wastewater Treatment … 51

Fig. 5.1 The simplified PFD of the WWTP consisting of modified Bardenpho process (5-stage
BNR) (WWTP-A)

thickened in flotation unit, digested anaerobically, and then dewatered using belt-
filter press. The design criteria and process parameters applied in the research for
several treatment units in the WWTP are listed in Table 5.2.

5.2.3 Description of WWTP Consisting of Modified
Bardenpho Process with MBR

The MBR is a wastewater treatment system in which membrane filtration is used
as a solid–liquid process instead of traditional secondary clarifier. The MBR-based
systems can be operated at significantly higher MLSS concentration as compared to
conventional separation processes, thus reducing the foot-print of the WWTP. The
MBRs can be utilized to produce effluent of much higher quality (e.g., for reuse), for
on-site upgrade of WWTPs, to enhance capacity and treatment efficiency, to reduce
land use in densely populated areas, etc. The MBR system not only needs provisions
of filtration membranes and associated coarse bubble scouring air arrangements to
control membrane fouling but also physical and chemical cleaning at regular interval
for smooth operation of the plant. The cost of membrane and additional membrane
cleaning requirements usually makes this process more expensive than the conven-
tional technologies. In other words, higher cost-effectiveness is a challenge for the
full-scale application of MBRs, however there is still room to reduce their capital
and operating costs (Xiao et al. 2019).



52 S. Jafarinejad

Table 5.2 The design criteria and process parameters for units of WWTP consisting of modified
Bardenpho (5-stage BNR)

Process/unit Design criteria and process parameters/operational
conditions

Screening Mechanically cleaned depth: 0.60 m; Width of bars:
1 cm; and other assumed process parameters can be
found in Jafarinejad (2019)

Grit removal Design basis: depth: 3 m; and other assumed process
parameters can be found in Jafarinejad (2019)

Primary clarification Circular clarifier; Sidewater depth: 3 m; and other
assumed design criteria and process parameters can be
found in Jafarinejad (2017, 2019)

Modified Bardenpho (5-stage BNR) Number of stages: 5 stage; Internal recycle from oxic to
anoxic zone: yes; Aeration type: diffused aeration;
Effluent TN: 10 mgN/L; Effluent TP: 1 mgP/L; Design
basis: temperature sensitive growth rate; Safety factor for
calculated solids retention time (SRT): 1.5; Maximum
heterotrophic specific growth rate: 6 1/d; heterotrophic
decay rate: 0.24 1/d; Maximum autotrophic specific
growth rate: 0.75 1/d; autotrophic decay rate: 0.08 1/d;
Biomass yield: 0.5; Minimum influent BOD to P ratio:
20; Fraction of influent RB COD used by PAOs: 0.7;
Total P content of PAOs: 0.1 mg P/mg PAO VSS; Bubble
size: fine; Alpha factor for oxygen transfer in
wastewater: 0.7; Beta factor for oxygen saturation in
wastewater: 0.95; Coarse bubble minimum air flow: 0.33
L/s/m2; Fine bubble minimum air flow: 0.61 L/s/m2;
Standard oxygen transfer efficiency: 20%; and Mixed
liquor suspended solids (MLSS): 4,000 mg/dm3

Secondary clarifier Circular clarifier; Surface overflow rate: 20.37
m3/(m2·d); Sidewater depth: 3.7 m; and other assumed
design criteria and process parameters can be found in
Jafarinejad (2019)

Filtration Number of layers: 4; and details of the assumed design
criteria and process parameters in filtration can be found
in Jafarinejad (2017)

Ultra-violet disinfection Total coliform: 250 MPN/100 mL; Unfiltered
transmittance: 55%; Number of spare channels: 1;
Disinfection season length: 12 month; UV lamp output:
26.7 W; Lamp power requirement: 85 W; Reduction of
UV light by fouling: 30%; Reduction of UV light by
aging: 30%; and Area of quartz sleeve: 0.00041 m2

Sludge floatation thickening Air pressure: 413,660 Pa; Detention time in float tank:
3 h; Solids loading: 48.82 kg/(m2.d); Hydraulic loading:
146.69 m3/(m2.d); Recycle time in pressure tank: 2 min;
Removals of solids: 80%; Air/solids ratio: 0.02; Float
concentration: 4%; and Polymer required: 0.5 g/kg
(Jafarinejad 2017)

(continued)



5 Comparison of the Full-Scale Municipal Wastewater Treatment … 53

Table 5.2 (continued)

Process/unit Design criteria and process parameters/operational
conditions

Anaerobic digestion Location: warm-winter >10 °C; and other assumed
design criteria and process parameters can be found in
Jafarinejad (2017, 2019)

Belt-filter press The assumed design criteria and process parameters can
be found in Jafarinejad (2017, 2019)

Hauling and land filling Disposal cost basis: annual charge of land fill; and other
assumed design criteria can be found in Jafarinejad
(2019)

The simplified PFD of the proposed WWTP consisting of modified Bardenpho
with MBR (WWTP-B) is demonstrated in Fig. 5.2. The wastewater processing train
consists of preliminary treatment (screening and grit removal), primary clarification,
modified Bardenpho (5-stage BNR), MBR, and ultra-violet disinfection; whereas,
the sludge processing train includes sludge flotation thickening, anaerobic diges-
tion, belt-filter press, and hauling and land filing. The design criteria and process
parameters of preliminary treatment (screening and grit removal), primary clarifica-
tion, modified Bardenpho (5-stage BNR), ultra-violet disinfection, sludge flotation
thickening, anaerobic digestion, belt-filter press, and hauling and land filing for this
WWTP are the same as that of WWTP consisting of modified Bardenpho process.

There are several commercial MBR membrane module products: ZeeWeed (GE
Zenon), PURON (Koch Membrane Systems), Microza (Asahi Kasei), SuperMAK
(ENE Co., Ltd.), KSMBR (Korea Membrane Separations), MEMSUB (MEMOS

Fig. 5.2 The simplified PFD of the WWTP consisting of modified Bardenpho (5-stage BNR) with
MBR (WWTP-B)



54 S. Jafarinejad

MembranesModulesSystems),Micronet (Micronet PorousFibersS.L.), SENUOFIL
(SENUOFiltrationTechnol. Co., Ltd.), POREFLON (SumitomoElectric Industries),
SuperUF (Superstring MBR Technol. Corp.), etc. (Santos and Judd 2010; Judd
2011). Most of the municipal WWTPs worldwide have adapted ZeeWeed hollow
fiber membrane provided by GE Zenon (Park et al. 2015). Therefore, this study
also suggests Zeeweed 500d (made of polyvinylidene fluoride (PVDF), membrane
surface area permodule of 31.6m2, nominal pore size of 0.04µm,maximum number
of modules per cassette of 48, and packing density of 228 m2/m3) (Judd 2011). In
the design and cost analysis of MBR system, specific scour air demand based on
membrane area of 0.54 N m3/(m2.h) (Judd 2011; Park et al. 2015), physical cleaning
interval of 10 min, physical cleaning duration of 45 s, chemical cleaning interval of
84 h (Cashman et al. 2018), membrane packing density of 228 m2/m3 (Judd 2011)
were used; whereas, average net flux of 20 LMH, peak net flux of 30 LMH, scour air
cycle time of 20 s, scour air on time of 10 s, backflush flow factor of 1.25, specific
gravity of 1.03, effluent SS of 1 mg/L, and underflow concentration of 1.2% (default
values in CapdetWorks) were assumed by author.

5.2.4 Cost Analysis Procedure

In this study, CapdetWorks software version 4.0 (developed by Hydromantis Envi-
ronmental Software Solutions, Inc., Ontario, Canada) was used to estimate the costs
to build, operate and maintain the proposed WWTP configurations (Hydromantis
Environmental SoftwareSolutions, Inc., 2020).CapdetWorks software is an enhance-
ment of the CAPDETmodel (United States Environmental Protection Agency 1982)
which Hydromantis has added a number of unit operations (e.g., sequencing batch
reactor, ultra-violet disinfection, etc.) not originally included in the CAPDETmodel.
The software designs each unit operation in a given WWTP layout according to
the influent characteristics and then calculates the cost of the design (Hydromantis
Environmental Software Solutions, Inc., 2018).

As the aim of the research is to compare costs of the treatment alternatives, the
default cost data (the unit costs, cost indices, site-specific costs, and equipment
costs) in the software was applied for the cost analysis. “Hydromantis 2014, (USA
Avg.)” database was used for costing all types of treatment equipment. To account
for changing costs over time in the costing algorithms, Hydromantis Equipment Cost
Index (HECI), Hydromantis Construction Cost Index (HCCI) and Hydromantis Pipe
Cost Index (HPCI) were updated to the current values (September 2020).

It is necessary to note that the costing algorithms take into consideration the
replacement period for mechanical and structural parts of each unit process. The
assumed replacement schedule (default values inCapdetWorks) is shown inTable 5.3.



5 Comparison of the Full-Scale Municipal Wastewater Treatment … 55

Table 5.3 The assumed replacement period for mechanical and structural parts of each unit process

Process/unit Replacement

Grit removal Capital cost: 40 years

Primary and secondary clarification Mechanical: 20 years; Structural: 40 years, and Pump:
25 years

Modified Bardenpho Mechanical aerator: 20 years; Fine bubble diffuser:
10 years; Coarse bubble diffuser: 20 years; Swing arm
diffuser: 20 years; Turbine mixer: 20 years; Pump:
25 years; and Structural: 40 years

Membrane bioreactor Membrane: 10 years; Coarse bubble diffuser: 20 years;
Swing arm diffuser: 20 years; Pump: 25 years; and
Structural: 40 years

Filtration Filter unit: 20 years and Structural: 40 years

Ultra-violet disinfection Lamps: 2 years; Ballast: 10 years; Quartz sleeves:
5 years; and Structural: 30 years

Sludge floatation thickening Air flotation unit: 20 years and Structural: 40 years

Anaerobic digestion Floating cover: 20 years; Gas circulation unit: 20 years;
Heating unit: 20 years; Gas safety equipment; Sludge
pump: 25 years; Filter unit: 20 years and Structural:
40 years

Belt-filter press Belt-filter: 20 years and Structural: 40 years

Hauling and land filling Vehicle: 6 years and Structural: 40 years

5.2.5 Produced/Suggested Designs

CapdetWorks software utilizes the influent characteristics and the process parame-
ters to design the applicable system. The designs produced by CapdetWorks (esti-
mated/suggested values) based on influent wastewater flow rate of 15,142 m3/d or 4
MGD for the two treatment alternatives are listed in Table 5.4.

5.2.6 Effluents Quality of the WWTPs

Theoretical effluents quality of the WWTP-A (consisting of modified Bardenpho
with secondary clarifier and four-layer filter) and WWTP-B (consisting of modified
Bardenpho with MBR) based on the CapdetWorks software results are listed in
Table 5.5. The cost comparison of the two WWTP configurations was consid-
ered based on these final treated effluent parameters. TP concentration in treated
water from the WWTP-B is 0.01 mgP/L which achieves the LOT effluent quality
(Oleszkiewicz and Barnard 2006).



56 S. Jafarinejad

Table 5.4 Suggested designs for the two WWTPs

Process/unit WWTP-A WWTP-B

Primary clarification Diameter of 15.54 m,
excavation depth of 1.21 m, one
battery, and two tanks per
battery

Diameter of 15.54 m,
excavation depth of 1.21 m, one
battery, and two tanks per
battery

Modified Bardenpho Anaerobic volume of 2,074.8
m3, anoxic volume of 4,841.2
m3, aerobic volume of 6,916
m3, tank width of 10 m, tank
depth of 5 m, pipe gallery width
of 6.59 m, excavation depth of
1.3 m, one battery, four tanks
per battery, required air flow of
19.45 N m3/min/1000m3, and
two mixers per unaerated tank

Anaerobic volume of 2,074.6
m3, anoxic volume of 4,840.7
m3, aerobic volume of 6,915.3
m3, tank width of 10 m, tank
depth of 5 m, pipe gallery width
of 6.59 m, excavation depth of
1.3 m, one battery, four tanks
per battery, required air flow of
19.45 N m3/min/1000m3, and
two mixers per unaerated tank

Secondary clarification Diameter of 23.77 m,
excavation depth of 1.21 m, one
battery, and two tanks per
battery

Membrane bioreactor One battery, four tanks per
battery, one standby tank per
battery, length of 4.32 m, width
of 2.16 m, depth of 5 m, and
excavation depth of 1.3 m

Filtration One unit and 68.75 m2 total
surface area required

Ultra-violet disinfection Four lamps per module, five
modules per bank, four banks
per channel, and two channels

Two lamps per module, three
modules per bank, six banks per
channel, and three channels

Sludge floatation thickening One unit, diameter of 12.16 m,
and sidewater depth of 2.62 m

One unit, diameter of 12.16 m,
and sidewater depth of 2.62 m

Anaerobic digestion One primary digester tank, one
secondary digester tank, one
battery, diameter of 16.74 m,
and sidewater depth of 7.71 m

One primary digester tank, one
secondary digester tank, one
battery, diameter of 16.74 m,
and sidewater depth of 7.71 m

Belt-filter press One belt-filter and 235.51 m2

building size requirement
One belt-filter and 235.51 m2

building size requirement

5.2.7 Sensitivity Analysis

Sensitivity analysis can provide valuable information about design decisions. Esti-
mations of the project construction, operation labor, maintenance labor, material,
chemical, energy, and amortization costs of the proposed WWTP configurations
were analyzed as a function of the average influent wastewater flow rate. The average
influent flow rate of 3,785.4–83,280 m3/d (1–22 MGD) were studied because these
rates represent the majority of WWTPs in the USA.



5 Comparison of the Full-Scale Municipal Wastewater Treatment … 57

Table 5.5 Theoretical
effluents quality of the two
WWTPs

Parameter Unit WWTP-A WWTP-B

SS mg/L 8 1

BOD mg/L 1.36 1.45

COD mg/L 2.03 3.09

TKN mgN/L 0.18 0.25

Ammonia mgN/L 0.18 0.18

TP mgP/L 0.28 0.01

Nitrite mgN/L 0 0

Nitrate mgN/L 8.59 8.62

pH Standard units 7.6 7.6

5.3 Results and Discussion

5.3.1 Costs Comparison of the WWTP Configurations
for the Average Influent Flow of 4 MGD

The total project construction costs or capital construction costs for the two WWTP
configurations were estimated using CapdetWorks software which includes three
categories: (i) unit process construction costs; (ii) other direct construction costs;
and (iii) other indirect construction costs (Fig. 5.3). Other direct construction costs
includes mobilization, site preparation, site electrical, yard piping, instrumentation
and control, and lab and administration buildings costs; whereas, indirect construc-
tion costs consist of land cost, miscellaneous cost, legal cost, engineering design
fee, inspection cost, contingency, technical, interest during construction, and profit.
The total project construction cost of the WWTP-B was higher than that of the
WWTP-A by about 17.36% under the used design criteria and process parameters
in this study. In other words, as the WWTP-B consists of the MBR system, its unit
process construction and other indirect construction costs were higher than those
of the WWTP-A (consisting of secondary clarifier plus four-layer filter instead of

0

5000000

10000000

15000000

20000000

Co
st

 ($
)

Unit process
construc on

Other direct
construc on

Other indirect
construc on

WWTP-A

WWTP-B

Fig. 5.3 The total project construction costs categories of the two WWTP configurations for the
influent wastewater flow rate of 15,142 m3/d or 4 MGD



58 S. Jafarinejad

0

500000

1000000

1500000

2000000

2500000

3000000

3500000

4000000
Co

st
 ($

/y
ea

r)

Operatio
n la

bor

Maintenance
 la

bor

Materia
l

Chemica
l

Energy

Amor
zatio

n

WWTP-A

WWTP-B

Fig. 5.4 The annual operation labor, maintenance labor, material, chemical, energy, and amortiza-
tion costs ($/year) of the two WWTP configurations for the influent wastewater flow rate of 15,142
m3/d or 4 MGD

MBR system). This may be attributed to the costs associated with the MBR system
including the price of membrane, pumps, blowers, etc.

In the CapdetWorks, the operation and maintenance (O&M) costs for a WWTP
are divided into several major categories: operation labor, maintenance labor, mate-
rials, chemicals, and energy required for operation (United States Environmental
Protection Agency 1982). The annual operation labor, maintenance labor, material,
chemical, energy, and amortization costs ($/year) of the two WWTP configurations
are shown in Fig. 5.4. All these costs for the WWTP-B were higher than those of the
WWTP-A. This can be because of the following reasons: (1) higher administration
labor, laboratory labor, and operation labor costs due to the operational complexity
of the MBR that may require trained personnel; (2) influence of possible aggressive
environments and fouling on the membrane life; (3) membrane replacement cost;
(4) chemical cleaning at regular interval for smooth operation of the MBR; and (5)
higher energy use for the MBR pumps and/or the air-scouring blowers to reduce
membrane fouling (Arif et al. 2020; Xiao et al. 2019; United States Environmental
Protection Agency 2007). The results of this study were consistent with those of
the previous studies related to MBR systems (Arif et al. 2020; Xiao et al. 2019;
Judd 2011; United States Environmental Protection Agency 2007; Rachmani 2013;
Verrecht et al. 2010).

It is necessary to note that the application of MBR system in WWTPs could
result in higher capital and O&M costs than conventional processes for the same
average influent wastewater flow rate; however, this system can produce higher
quality effluent and require smaller space in comparison with the conventional
processes.Membrane life andmembrane guarantees can be important in determining
the cost-effectiveness of the system. Generally, regular use of mild cleaners and



5 Comparison of the Full-Scale Municipal Wastewater Treatment … 59

appropriate pre-treatment processes upstream of the MBR to protect the membranes
from physical damage and reduce fouling may increase the membrane life (United
States Environmental Protection Agency 2007b).

5.3.2 Effect of the Influent Flow Rate on Costs

The sensitivity analysis was used to calculate the impact of the average influent
wastewater flow rate change (3,785.4–83,280 m3/d or 1–22 MGD) on the project
construction costs, annual operation labor, maintenance labor, chemical, and energy